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MODEL NO. 4190D

ITEM PART NO. DESCRIPTION QTY NOTE
001 182025-7 Házgarnitúra (új) 4103D/5081D   1

INC. 2,3,5
002 256085-6 Csapszeg 4 UM102DW   1
003 342833-0 Akkumulátor-tartólemez UM1000D   1
004 191681-2 BATTERY 9000   1
005 182025-7 Házgarnitúra (új) 4103D/5081D   1

INC. 1,2,3
008 922212-4 Imbuszcsavar M5x12 922212-4   1
009 224177-9 Külso szorítóperem 28 4103DW/4   1
010 911121-2 Trapézfeju csavar M4x14 911121   3
011 164872-8 Furészlap-ház 4190DW   1
012 153132-3 Fogaskerék, komplett 4103DW   1
013 214017-9 Siklócsapágy 5 214017-9 (6010D   1
014 651866-7 Kapcsoló V-5130E-092, új   1
015 232061-4 Laprugó 5081DW   1
016 911148-2 Trapézfeju csavar M4x25 911148   5
017 856034-9 NAME PLATE 4190D   1
018 421198-4 Sapka 4103DW/4190DW/4191DWA   1
019 134152-6 Víztartály 4103DW   1

INC. 18,20,21,26,60
020 163159-5 Tartókengyel tartályhoz 4103DW   1
021 911146-6 Trapézfeju csavar M4x25 911146   1
022 321512-3 Belso csavarzat 4103DW   1
023 261056-0 Gumi tömítogyuru 12 4103DW/419   1
024 411988-3 Zárósapka 4103DW/4190DW   1
025 252064-2 Hatlapú anya M12-14 4103DW   1
026 911146-6 Trapézfeju csavar M4x25 911146   1
027 629574-8 Egyenáramú motor 9,6V (új) 410   1
028 214019-5 Siklócsapágy 4 214019-5   1
029 226053-3 Fogaskerék, komplett 11-67 410   1
030 214019-5 Siklócsapágy 4 214019-5   1
031 423070-6 Gumi lemez 4103DW   1
032 256625-0 Csapszeg 5 5081DW   1
033 231098-8 Nyomórugó 6 5081DW   1
034 961011-9 Zárógyuru E-4 9611011-9   1
035 911101-8 Trapézfeju csavar M4x6 911101-   1
036 168189-1 Csap   1
037 343517-3 Szeleptartó 4190DW   1
038 323601-0 Tömlo-csavarkötés 4103DW   1
039 412079-3 VINYL TUBE 5   1
040 912222-9 Süllyesztett feju csavar M5x16   3
041 163345-8 BASE   1
042 253184-5 #Lapos Alátét 5 5014NB   1
043 922206-9 HEX. SOCKET HEAD BOLT M5x10   1
044 253184-5 #Lapos Alátét 5 5014NB   1
045 922206-9 HEX. SOCKET HEAD BOLT M5x10   1
054 414169-8 Biztonsági zárkioldó kar 5081D   1
055 414168-0 SWITCH LEVER   1
056 231390-2 Nyomórugó 3 UH3000D/UM1000D/   1
057 643909-9 Érintkezo kapocs 643909-9   1
060 343530-1 Szorítóbilincs B 4191DWA   1
400 783202-0 HEX. WRENCH  4   1
401 792296-4 DIAMOND WHEEL 80   1
402 414938-7 BATTERY COVER   1
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